PARTS & INSTRUCTION MANUAL

HAY RAKES
MODEL 1017L

Sl

Manufactured by

NIKKEL IRON WORKS
SHAFTER, CA

E-Mail: sales@nikkelironworks.com

Website: nikkelironworks.com

Use Only Genuine DARF Parts

Revised 09-2013



TABLE OF CONTENTS

THIS BOOK COVERS ALL 1017L STANDARD, WIDE, MANUAL AND FULLY
HYDRAULIC MODELS.

Note: Right & Left are as viewed from the rear of the DARF RAKE

WARRANTY REGISTRATION CARD........ovvrrrerrirrieesrssisssessennnns Yellow Stock
MODEL DESCRIPTIONS ......c.oovverveeeeeeceeesseeeseeseeseeesesensesssesesaneens C

SAFETY PRECAUTIONS.......oovmieiemreseeeeeeseeeseeesesseeesseseesseeesee D

RAKING FRAMES ......ooooouiviirioeeeessessssssses s Pages 1- 10
RAKING WHEEL & BEARING CRANK ........cooourvrrriereerreessieeieneenn. Pages 11-12
WALKING BEAM ASSEMBLY ......oovvorreareoeceeeseeeeeieeseseeeesenssnesen Pages 13-14
OVERHEAD MAIN FRAME/SLIDE SECTION........co.orverreereeerreeneenee. Pages 15-20
OVERHEAD COVER PLATES ....coo.orvoivieceoeneeiesesssessessesses s Pages 21-22
LEG STRUT w.cooooveoeeeeeeeeeeeeeee e Pages 23-24
TONGUE UNIT ..o Pages 25-30
STANDARD HYDRAULIC LAYOUT ....co.ooovereeeeeciesseeeesees e Pages 31-34
HOSE ROUTING .....oovvoevereeeeeeeeeeeeeeeeeeeee s Pages 35-42
FASSE VALVE APPLICATION .....cooivvorreereeeieseesssesenseesseseseneeons Pages 43-48
OPERATING INSTRUCTIONS ..o Pages 49-50




DARF 17-WHEEL SUPER DUTY OVERHEAD RAKES

MODEL 1017LFDWB

(COVER PICTURE)

MODEL 1017LFDB

MODEL 1017LWB

-------------------- HEAVY DUTY WIDE OVERHEAD FRAME

17-WHEEL OVERHEAD RAKE CAPABLE OF RAKING TO 8
FEET, WITH HEAVYTOP FRAME, FASSE 6-FUNCTION
ELECTRO/HYDRAULIC CONTROL VALVE (OPERATE ALL
FUNCTIONS FROM OPERATOR PLATFORM). EQUIPPED
WITH SUPER DUTY WALKING BEAM AXLE W/2” SPINDLES, 8”
WHEELS, HEAVY DUTY HUB, TAPER BEARING IN RAKE
WHEEL CRANKS, RUBBER MTD.TINES & DUR-ADJUST.
STANDARD 2-5/16 BALL HITCH.

REQUIRES ONE HYDRAULIC CIRCUIT & 12 VOLT ACCESS
FOR CONTROL PANEL.

MODEL 1017LB

STANDARD OVERHEAD FRAME

17-WHEEL OVERHEAD RAKE WITH FASSE 6-FUNCTION
ELECTRO/HYDRAULIC CONTROL VALVE (OPERATE ALL
FUNCTIONS FROM OPERATOR PLATFORM). EQUIPPED
WITH SUPER DUTY WALKING BEAM AXLE W/2” SPINDLES, 8”
WHEELS, HEAVY DUTY HUB, TAPER BEARING IN RAKE
WHEEL CRANKS, RUBBER MTD.TINES & DUR-ADJUST.
STANDARD 2-5/16 BALL HITCH.

REQUIRES ONE HYDRAULIC CIRCUIT & 12 VOLT ACCESS
FOR CONTROL PANEL.

HEAVY DUTY WIDE OVERHEAD FRAME

17-WHEEL OVERHEAD RAKE CAPABLE OF RAKING TO 28
FEET, WITH HEAVYTOP FRAME, 5 REPHASING CYLINDERS,
SUPER DUTY WALKING BEAM AXLES W/2” SPINDLES,
HEAVY DUTY HUBS, 8" WHEELS, RUBBER MOUNTED TINES
& DUR-ADJUST.

STANDARD 2-5/16 BALL HITCH.

REQUIRES 2 HYDRAULIC CIRCUITS ON PRIME MOVER.
STANDARD OVERHEAD FRAME

17-WHEEL OVERHEAD RAKE WITH SUPER DUTY WALKING
BEAM AXLE W/2” SPINDLES, 8" WHEELS, HEAVY DUTY HUB,
TAPER BEARING IN RAKE WHEEL CRANKS, RUBBER
MTD.TINES & DUR-ADJUST.

STANDARD 2-5/16 BALL HITCH.

REQUIRES 2 HYDRAULIC CIRCUITS ON PRIME MOVER.



SAFETY PRECAUTIONS

AVOID INJURY OR FATAL ACCIDENTS. READ THESE SAFETY PRECAUTIONS COMPLETELY
AND CAREFULLY! FOLLOW THESE INSTRUCTIONS WHEN OPERATING YOUR MACHINE!

This machine is inherently dangerous to children and persons unfamiliar with its operation. The operator should be a
responsible adult familiar with farm equipment and trained in this machine’s operations. Do not allow persons to operate or
assemble this machine until they have read this manual & have developed a thorough understanding of the safety
precautions and the machine’s operation.

To prevent injury or death, use a tractor equipped with a roll-over protection system (ROPS). Do not paint over, remove or
deface any safety or warning decals on your equipment. Observe all decals and practice the instructions on them.

REMEMBER! Your best insurance against accidents is a careful and responsible operator. If there is any portion of this
manual or of the machine’s operation you do not understand, contact your local authorized dealer.

» Carefully review and understand your manual.

» Inspect your rake for any loose bolts, worn parts, cracked welds, hydraulic leaks,
BEFORE OPERATING: frayed hoses, etc. — make necessary repairs. Follow the Performing Maintenance
guidelines.
Be sure the hydraulic lines do not conflict with moving parts.
Be sure the machine is properly hitched to the tractor.
Lubricate all fittings and joints as needed/required.

Y VY

» Do not allow others to be careless near this equipment, or to ride in or on.
» Do not clean, lubricate or adjust your equipment while it is running.
» Use caution on inclines.
» Avoid loose fill, rocks & holes; they can be dangerous to the machines operation or
DURING OPERATION: movement.
» Do not back up rake with rake wheels lowered to raking position. Damage will
result.

» Rake teeth can cause injury. Use special caution when lowering and raising as
rake wheels will drop.

» Periodically clear machine of hay or other materials to prevent build-up of dry
flammable materials.

» Always drive at a reasonable speed to maintain control of the equipment.

» Comply with your state and local laws governing highway safety and movement of
HIGHWAY OPERATION: farm machinery on public roads.
» Be a safe, courteous operator. Always yield to oncoming traffic in all situations,
including narrow bridges, intersections, etc.
» Watch for obstructions overhead and to the side while transporting.

» Good maintenance is your responsibility. A poorly maintained machine will result
in breakdown and failure.

» Always use proper tools or equipment for the job.

PERFORMING MAINTENANCE: » Never use your hands to locate a hydraulic leak. Use a small piece of cardboard

or wood.

» Hydraulic fluid escaping under pressure can penetrate the skin.

» Never replace hex bolts with less than Grade 5 bolts, unless otherwise specified
by Nikkel Iron Works.

» If the DARF rake is altered or modified from the original design, or if genuine
replacement parts or teeth are not used and properly installed, NIKKEL IRON
WORKS, INC. does not assume any responsibility or liability for injury or warranty.



LEFT AND RIGHT RAKING FRAME




LEFT AND RIGHT RAKING FRAME

REF PART NO. DESCRIPTION QTY | 1017L | 1017LW | 101L7FD | 1017LFDW
45 9027 U-BOLT TO FRAME BRACKET 4 X X X X
46 9028 U-BOLT LEG STRUT TO FRAME 4 X X X X
68 9047 UHMW BUSHING AR X X X X
72 9099 HEAVY ADJ. RAKE FRAME BRACE 2 X X X X
115 | 101792 LEFT RAKE FRAME WELDMENT 1 X X X X
115R | 101793 RIGHT RAKE FRAME WELDMENT 1 X X X X
116 | 91790 LEFT SIDE LIFT TUBE, 9 HOLES 1 X X X X
116R | 91791 RIGHT SIDE LIFT TUBE, 10 HOLES 1 X X X X
178 | SMPAN12X06 | #12X3/8 PHILIPS PAN SCREW AR X X X X
179 | INTLW10 5/8 INTERNAL LOCK WASHER AR X X X X




RIGHT RAKE FRAME
(REAR VIEW WITH HYDRAULICS)




RIGHT RAKE FRAME
(REAR VIEW WITH HYDRAULICS)

REF PART NO. DESCRIPTION QTY | 1017L | 1017LW | 1017LFD | 1017LFDW
14 NUTO6NCLK 3/8” NC LOCK NUT, GRD C AR X X X X
17 CSNC06X32 3/8”X2” NC CAP SCREW, GRD 5 AR X X X X
31 NUT12NC 3/4" NC HEX NUT AR X X X X
35 95044 INTERNAL LOCK WASHER AR X X X X
36 95045 RETAINER (95019 SPINDLE, gold) AR X X X X
68 9047 UHMW BUSHING AR X X X X
69 92193A LIFT TUBE HYD CLEVIS W/PART#117,#118 2 X X X X
70 N201028 2X8 ASAE HYD CYLINDER W/PINS 2 X X X X
(use SKAR12104A, univ.2” repair kit) X X X X
115R | 101793 RIGHT RAKE FRAME WELDMENT 1 X X X X
116R | 91791 RIGHT SIDE LIFT TUBE, 10 HOLES 1 X X X X
117 | 92196-02 DRILLED UHMW PAD FOR 92193 4 X X X X
118 92196-03 NYLON RIVET 8 X X X X
126 HMBFP9064 O’RING TO PIPE X 90 DEGREE ADAPTER 4 X X X X
134 | 04x1984x04 1/4"X11'10" HOSE, 1/4" ENDS 1 X X X X
135 04x1792x04 1/4"X12'10" HOSE, 1/4" ENDS 1 X X X X




LEFT RAKE FRAME
(REAR VIEW WITH HYDRAULICS)

NOILYH3IdO

40 AVA 1SHId ¥314Y S1709 11V NILHOIL-349 9
IV 40 SANIT 1V A33719 'S

""OLOVHL NI T3AZT IO OIMNVYHAAH MO3HO ¥

"LOVINOD ANNOYD
JAISSTOXT LNOHLIM ONDIVY NV3TO FHNSSY
OL NOISNIL ONIEdS T33HM ONDVY LSNrav '€

'ISd 02 OL 3dNSSIdd FHIL L3S T
"INIALSNrAY HOLIH ONISN IMVY 13A3T 'L

SNOILONYLSNI ONILYHILO




LEFT RAKE FRAME
(REAR VIEW WITH HYDRAULICS)

REF PART NO. DESCRIPTION QTY | 1017L | 1017LW | 1017LFD | 1017LFDW
14 | NUTO6NCLK 3/8” NC LOCK NUT, GRD C AR X X X X
17 CSNCO06X32 3/8”X2” NC CAP SCREW, GRD 5 AR X X X X
68 | 9047 UHMW BUSHING AR X X X X
69 92193A LIFT TUBE HYD CLEVIS W/PART#117,#118 2 X X X X
70 N201028 2X8 ASAE HYD CYLINDER W/PINS 2 X X X X
(use SKAR12104A, univ.2” repair kit) X X X X
115 | 101792 LEFT RAKE FRAME WELDMENT 1 X X X X
117 | 92196-02 DRILLED UHMW PAD FOR 92193 4 X X X X
118 | 92196-03 NYLON RIVET 8 X X X X
119 | NIWDEC4X10 | DECAL - OPERATING INSTRUCTIONS 2 X X X X
126 | HMBFP9064 O’RING TO PIPE X 90 DEGREE ADAPTER 4 X X X X
136 | 04x1792x04 1/4"X9'4" HOSE, 1/4" ENDS 1 X X X X
137 | 04x1984x04 1/4"X10'4" HOSE, 1/4" ENDS 1 X X X X




RAKE FRAME AND RELATED PARTS
FD MODELS




RAKE FRAME AND RELATED PARTS

FD MODELS
REF PART NO. DESCRIPTION QTY | 1017L | 1017LW | 1017LFD | 1017LFDW
19 LWO08SP 1/2" SPLIT LOCK WASHER AR X X X X
20 NUTO8NC 1/2" NC HEX NUT AR X X X X
22 CSNCO08X32 1/2"X2" NC CAP SCREW, GRD 5 AR X X X X
26 LW10SP 5/8” SPLIT LOCK WASHER AR X X X X
27 NUT10NC 5/8" NC HEX NUT AR X X X X
45 9027 U-BOLT, TO FRAME BRACKET 4 X X X X
46 9028 U-BOLT, LEG STRUT TO FRAME 4 X X X X
47 9029 U-BOLT, LEG STRUT/ANGLE BRACKET 4 X X X X
68 9047 UHMW BUSHING AR X X X X
72 9099 HEAVY ADJ. RAKE FRAME BRACE 2 X X X X
76 92581L LEG STRUT, RIGHT OR LEFT 2 X X X X
98 9018B 4-HOSE COUPLER 2 X X X X
115R | 101793 RIGHT RAKE FRAME WELDMENT 1 X X X X
115 101792 LEFT RAKE FRAME WELDMENT 1 X X X X
(not shown)
119 NIWDEC4X10 DECAL - OPERATING INSTRUCTIONS 2 X X X X
154 | CSNC10X32 5/8”X2"” NC CAP SCREW, GRD 5 8 X X X X
156 | 922990 HYDRAULIC CYL BRACKET, FRAME END 2 X X
159 HMBFPX84 O-RING HYDRAULIC ADAPTER 4 X X X X
160 N301060 3X8 ASAE HYD. CLYLINDER 2 X X
use SKAR14106 3" repair kit
161 | 04X800X04 1/4"X4'2" HOSE, 1/4" ENDS 4 X X
163 9173 LEG STRUT/HYD CYL BRACKET 2 X X
164 | 9189 HYDRAULIC CYLINDER STOP W/PIN 2 X X
165 NIWFD20X96 DECAL FOR TRANSPORT LOCK 2 X X
166 | P7966 PTO LOCK PIN, 3/8"X3" 18 X X X X
168 NIWFD96X52 DECAL, SAFETY BLOCK STORAGE 2 X X
169 NIWFD56X24 DECAL, TRANSPORT SAFETY 2 X X
177 9631 PLASTIC WIRE TIES AR X X X X




RAKE FRAME AND RELATED PARTS
STANDARD HYDRAULICS




RAKE FRAME AND RELATED PARTS
STANDARD HYDRAULICS

REF PART NO. DESCRIPTION QTY | 1017L | 1017LW | 1017LFD | 1017LFDW
14 NUTO6NCLK 3/8” NC LOCK NUT, GRD C AR X X X X
19 LWO8SP 1/2" SPLIT LOCK WASHER AR X X X X
20 NUTO8NC 1/2" NC HEX NUT AR X X X X
22 CSNC08X32 1/2"X2" NC CAP SCREW, GRD 5 AR X X X X
30 LW12SP 3/4" SPLIT LOCK WASHER AR X X X X
31 NUT12NC 3/4" NC HEX NUT AR X X X X
34 9172 MANUAL ADJ. TUBE 1 X X X
40 P772 TOP LINK PIN, 3-5/8" 4 X X X
42 P791 LYNCH PIN, 7/16" 6 X X X
45 9027 U-BOLT, TO FRAME BRACKET 4 X X X X
47 9029 U-BOLT, LEG STRUT/ANGLE BRACKET 4 X X X X
68 9047 UHMW BUSHING AR X X X X
72 9099 HEAVY ADJ. RAKE FRAME BRACE 2 X X X X
73 922994 3-HOLE ADJ. BRACKET 2 X

73 92206 5-HOLE ADJ. BRACKET 2 X

75 922996 LEG STRUT ADJ. BRACKET 2 X X X
76 92581L LEG STRUT, RIGHT OR LEFT 2 X X X X
94 9012 JACK STOW BRACKET 1 X X X X
95 901200 JACK STOWAGE BRKT. BUNDLE 1 X X X X
96 9229930 WHEEL ADJUST LEVER 1 X X X X
144 | 9171 THREADED END FOR 9172 ROD 2 X X X
155 | CSNC0O6X96 3/8"X6" NC CAP SCREW, GRD 5 4 X X X X

-10 -




RAKING WHEEL and BEARING CRANK

-11 -



RAKING WHEEL and BEARING CRANK

REF PART NO. DESCRIPTION QTY | 1017L | 1017LW | 1017LFD | 1017LFDW
14 NUTO6NCLK 3/8” NC LOCK NUT, GRD C 18 X X X X
15 92133-01 OVAL HEAD TOOTH BOLT 18 X X X X
31 NUT12NC 3/4" NC HEX NUT 2 X X X X
35 95044 INTERNAL LOCK WASHER 2 X X X X
36 95045 RETAINER (95019 SPINDLE, gold) 2 X X X X
50 95019 SPINDLE W/NUTS 2 X X X X
51 95022 SEAL (95019 SPINDLE, 471504) 2 X X X X
52 9220 CONE (15123) 4 X X X X
53 9221 CUP (15245) 4 X X X X
54 95043 SPINDLE WASHER (A235) 2 X X X X
55 NUT16NFSLT 1” NF SLOTTED NUT 2 X X X X
56 COT32P 5/32"X1-1/2" COTTER PIN 22 X X X X
57 9041 GREASE CAP (NIW EMBOSSED) 1 X X X X
58 92219H SUPPORT SECTION 1 X X X X
95019H00 BRG CRANK KIT PARTS READY TO ASSMBLE
59 92114 RAKE WHEEL W/BUSHING 1 X X X X
60 92155 WIND SHIELD (POLY - 6 PIECE) 1 X X X X
61 92175 SHIELD FASTENER ASSY (SHORT) 6 X X X X
62 92175A SHIELD FASTENER ASSY (LONG) 6 X X X X
80 92115 BUSHING AR X X X X
127 | 92117RL RIGHT OR LEFT RUBBER MTD TOOTH 18 X X X X
SRUNIT2-
169 | LH/RH SPRING/ROD ASSY-PER WHEEL AR X X X X

-12 -




SUPER DUTY WALKING BEAM ASSEMBLY
(Right or Left)

-13-



SUPER DUTY WALKING BEAM ASSEMBLY
(Right or Left)

REF PART NO. DESCRIPTION QTY | 1017L | 1017LW | 1017LFD | 1017LFDW
1 1078-02 PIVOT PIN KIT 1 X X X X
2 G8FLTWA20 1-1/4" HARD WASHER 1 X X X X
3 1079 WALKING BEAM CRADLE 1 X X X X
4 92125 7/8" SAE SLOTTED NUT 1 X X X X
5 1078 WALKING BEAM WELDMENT 1 X X X X
6 90801 17-1/2" SPINDLE (replaceable) for

90803 Hub 2 X X X X
7 COT47P 1/4" X 2" COTTER PIN 1 X X X X
10 SOCKHDO8X48 1/2"X3" SOCK HEAD CAP SCREW

w/lock nut 4 X X X X
11 NUTO8SNCLK 1/2" LOCK NUT N.C. STD PLTD 4 X X X X
22 1002A BEARING INSERT 2 X X X X
56 COT32P 5/32"X1-1/2" COTTER PIN 2 X X X X
84 90803 4910# HUB w/cups installed (Yellow) 2 X X X X
81 204506 SEAL, CR20148 2 X X X X
82 25590 BEARING CONE, INNER 2 X X X X
86 25877 BEARING CONE, OUTER 2 X X X X
87 9043 7/8" SPINDLE WASHER 2 X X X X
89 P502001 GREASE CAP 2 X X X X
88 92125 SPINDLE NUT 7/8" SLOTTED 2 X X X X
91 W50334 GROUND WHEEL, 15X8 (60n6) 4 X X X X
92 P101303 WHEEL BOLT, 9/16x1-1/2" 12 X X X X

-14 -




OVERHEAD SLIDE SECTION
RIGHT SIDE

OVERHEAD SLIDE SECTION

-15 -



RIGHT SIDE

REF PART NO. DESCRIPTION QTY | 1017L | 1017LW | 1017LFD | 1017LFDW
4 NUTO4ANCNYL | 1/4" NC NYLON LOCK NUT AR X X X X
6 PHMS04X16 %”X1” NC FLAT HEAD PHILLIPS AR X X X X
7 CSNCO7X56 7/16x3-1/2 GR.5 NC CAP SCREW X X X X
8 NUTO7NFLK 7/16-20 GR. C LOCKNUT, FINE X X X X
9 FLTWAOQ7 7/16 USS FLAT WASHER PLTD X X X X
11 FLTWAO6 3/8” USS WASHER AR X X X X
14 NUTO6NCLK 3/8” NC LOCK NUT, GRD C AR X X X X
30 | LW12SP 3/4" SPLIT LOCK WASHER AR X X X X
31 NUT12NC 3/4" NC HEX NUT AR X X X X

MALE EXT. WELDMENT, (WIDE) RT OR
97 | 9071 LT 2 X X
97 93285 MALE EXT. WELDMENT, (STD) RT OR LT 2 X X
98 | 9018B 4-HOSE COUPLER 2 X X X X
99 101787 E-TRACK GUIDE/ATTACHMENT 1 X X
99 101787R E-TRACK GUIDE/ATTACHMENT 1 X X
100 | 101700ET E-TRACK - 5.51" HT @ 62" 1 X X
100 | 101700WET E-TRACK - 5.51" HT @ 74" 1 X X
101 | 93100 3/16”X6” BEARING PLATE AR X X X X
101 | 93101 1/4"X6" BEARING PLATE AR X X X X
102 | 9070 MAIN FRAME WELDMENT (WIDE) X X
102 | 93286 MAIN FRAME WELDMENT (STD) X X

3.25X60 SLAVE CYLINDER, RIGHT SIDE,
105 | N325349 LOWER 1 X X

3.25X48 SALVE CYLINDER, RIGHT SIDE,
105 | N325277 LOWER 1 X X

1 Valve Cap at Rod end (use 4A2105

repair kit) X X X X
122 | O3PCCHAIN 3/16” PROOF COIL CHAIN, 10 LINKS 2' X X X X
129 | HMPFP9044 90 DEGREE ADAPTER AR X X X X
134 | 04X2272X04 1/4"X142" HOSE, 1/4" ENDS X X X X
135 | 04X2464X04 1/4"X154" HOSE, 1/4" ENDS X X X X
156 | CSNC12X48 3/4"X3" NC CAP SCREW, GRD 5 AR X X X X
157 | CSNC12X40 3/4"X2-1/2" NC CAP SCREW, GRD 5 AR X X X X

See Pages 36, 38, 40, and 42 for Complete Hose Listings

-16 -




OVERHEAD SLIDE SECTION
LEFT SIDE

-17 -




OVERHEAD SLIDE SECTION

LEFT SIDE
REF PART NO. DESCRIPTION QTY | 1017L | 1017LW | 1017LFD | 1017LFDW
7 CSNCO7X56 7/16x3-1/2 GR.5 NC CAP SCREW 2 X X X X
8 NUTO7NFLK 7/16-20 GR. C LOCKNUT, FINE 2 X X X X
9 FLTWAOQ7 7/16 USS FLAT WASHER PLTD 8 X X X X
30 LW12SP 3/4" SPLIT LOCK WASHER AR X X X X
31 NUT12NC 3/4" NC HEX NUT AR X X X X
MALE EXT. WELDMENT, (WIDE) RT OR
97 9071 LT 2 X X
97 93285 MALE EXT. WELDMENT, RT OR LT 2 X X
98 9018B 4-HOSE COUPLER 2 X X X X
99 101787 E-TRACK GUIDE/ATTACHMENT 1 X X
99 101878L E-TRACK GUIDE/ATTACHMENT 1 X X
100 | 101700ET E-TRACK - 5.51" HT @ 62" 1 X X
100 | 101700WET E-TRACK-5.51" HT @ 74" 1 X X
101 | 93100 3/16”X6” BEARING PLATE AR X X X X
101 | 93101 1/4"X6" BEARING PLATE AR X X X X
102 | 9070 MAIN FRAME WELDMENT (WIDE) X X
102 | 93286 MAIN FRAME WELDMENT (STD) X X
106 | N353249 3.5X60 MASTER CYLINDER, LEFT SIDE, 1 X X
UPPER
106 | N353177 3.5x48 MIASTER CYLINDER, LEFT SIDE, 1 X X
UPPER
2 valve caps, 1 each end (use 4A3105)
repair kit X X X X
129 | HMPFP9044 90 DEGREE ADAPTER X X X X
134 | 04X2272X04 1/4"X11'10" HOSE, 1/4" ENDS X X X X
135 | 04X2464X04 1/4"X12'10" HOSE, 1/4" ENDS X X X X
156 | CSNC12X48 3/4"X3" NC CAP SCREW, GRD 5 AR X X X X
157 | CSNC12X40 3/4"X2-1/2" NC CAP SCREW, GRD 5 AR X X X X

See Pages 36, 38, 40, and 42 for Complete Hose Listings

-18 -




OVERHEAD MAIN FRAME

-19 -




OVERHEAD MAIN FRAME

REF PART NO. DESCRIPTION QTY | 1017L | 1017LW | 1017LFD | 1017LFDW
1 FLTWAO4 1/4" USS WASHER AR X X X X
4 NUTO4NCNYL | 1/4" NC NYLON LOCK NUT AR X X X X
6 CSNCO04X16 1/4"X1" NC CAP SCREW, GRD 5 AR X X X X
11 FLTWAO6 3/8” USS WASHER AR X X X X
14 NUTO6NCLK 3/8” NC LOCK NUT, GRD C AR X X X X
49 MIN-E28 HOSE CLAMP 23 X X X X
102 | 9070 MAIN FRAME WELDMENT (WIDE) X X
102 | 93286 MAIN FRAME WELDMENT X X
103 | 92283A 1/4" FORMED BEARING PLATE AR X X X X
103 | 92284A 3/16” FORMED BEARING PLATE AR X X X X

3.25X60 SLAVE CYLINDER, RIGHT SIDE,
105 | N325349 LOWER 1 X X

3.25X48 SLAVE CYLINDER, RIGHT SIDE,
105 | N325277 LOWER 1 X X

1 Valve cap at rod end (use 4A2105
repair kit)

106 | N353249 3.5X60 MASTER CYLINDER, LEFT SIDE, 1 X X

UPPER
106 | N353177 3.5X48 MASTER CYLINDER, LEFT SIDE, 1 X X

UPPER

2 valve caps, 1 each end (use 4A3105
repair kit)

122 | O3PCCHAIN 3/16” PROOF COIL CHAIN, 10 LINKS 2 X X X X
130 | HMBFP9086 O’RING 90 ADAPTER 4 X X X X
133 | HFPT4 1/4" FEMALE TEE AR X X
144 | 9110 HOSE CLAMP 2 X X X X

-20-




OVERHEAD COVER PLATES

-21-



OVERHEAD COVER PLATES

REF PART NO. DESCRIPTION QTY | 1017L | 1017LW | 1017LFD | 1017LFDW
1 FLTWAO04 1/4" USS WASHER AR X X X X
2 LWO04SP 1/4" SPLIT LOCK WASHER AR X X X X
5 CSNC04X10 1/4"X5/8" NC CAP SCREW, GRD 5 AR X X X X
6 CSNC04X16 1/4"X1" NC CAP SCREW, GRD 5 AR X X X X
74 SL1541 RATCHET JACK X X X X
102 | 9070 MAIN FRAME WELDMENT (WIDE) X X
102 | 93286 MAIN FRAME WELDMENT X X
106 | N353249 3.5X60 MASTER CYLINDER, LEFT SIDE, 1 X X

UPPER

2 Valve caps, 1 each end (use 4A3105
repair kit)

106 | N353177 3.5X48 MIASTER CYLINDER, LEFT SIDE, 1 X X

UPPER

(use 4A3105 repair kit)

107 | 93288 COVER PLATE 3 X X X X
108 | 93288L COVER PLATE, LONG 1 X X X X

-22.-




LEG STRUT
RIGHT OR LEFT SIDE

‘NOUVNILO 10 AvD
ISHU ¥IL4Y S270Q TWY NUKHOL~TY '8
WY 30 SINN TV QINR ¢
"HOLovHL
i VAT WO INAVETAH ¥OIRY 'y
“LIVINOD ONAOND IAISSIIXT INO
-~HUM SNDIVE HYYE) 3¥05SY 01 NOIS
~HI1 ONIAS TIIHM ONINYY ISAraY R
IS4 OF IWNSS3¥4 ML 138 ‘2
TINIMISACGY HOLH ORISA 3%YY 13407 b

NOLLONUISNI ONILYHIJO

-23-



LEG STRUT

RIGHT OR LEFT SIDE

REF PART NO. DESCRIPTION QTY | 1017L | 1017LW | 1017LFD | 1017LFDW
11 FLTWAO6 3/8” USS WASHER AR X X X X
14 NUTO6NCLK 3/8” NC LOCK NUT, GRD C AR X X X X
19 LWO8SP 1/2" SPLIT LOCK WASHER AR X X X X
20 NUTO8NC 1/2" NC HEX NUT AR X X X X
22 CSNCO08X32 1/2"X2" NC CAP SCREW, GRD 5 AR X X X X
45 9027 U-BOLT TO FRAME BRACKET 4 X X X X
47 9029 U-BOLT, LEG STRUT/ANGLE BRACKET 4 X X X X
68 9047 UHMW BUSHING AR X X X X
72 9099 HEAVY ADJ. RAKE FRAME BRACE 2 X X X X
73 92206 5-HOLE ADJ. BRACKET 2 X X
73 922994 3-HOLE ADJ. BRACKET 2 X X
76 92581L LEG STRUT, RIGHT OR LEFT 2 X X X X
115 | 101792 LEFT RAKE FRAME WELDMENT 1 X X X X
115R | 101793 RIGHT RAKE FRAME WELDMENT 1 X X X X

(not shown)

116 | 91790 LEFT SIDE LIFT TUBE, 9 HOLES 1 X X X X

116R | 91791 RIGHT SIDE LIFT TUBE, 10 HOLES 1 X X X X
(not shown)

119 NIWDEC4X10 DECAL - OPERATING INSTRUCTIONS 2 X X X X
121 B511ZERK 3/16" DRIVE IN ZERK 4 X X X X
122 | O3PCCHAIN 3/16” PROOF COIL CHAIN, 10 LINKS 2 X X X X

-24 -




TONGUE UNIT

-25.-



TONGUE UNIT

REF PART NO. DESCRIPTION QTY | 1017L | 1017LW | 1017LFD | 1017LFDW
2 LW04SpP 1/4" SPLIT LOCK WASHER AR X X X X
5 CSNC04X10 1/4"X5/8" NC CAP SCREW, GRD 5 AR X X X X
25 CSNC20X96 5/8X6” NC CAP SCREW, GRD 5 8 X X X X
26 LW10SP 5/8” SPLIT LOCK WASHER 8 X X X X
27 NUT10NC 5/8” NC HEX NUT 8 X X X X
49 MIN-E28 HOSE CLAMP AR X X X X
109 | 91796 TOP YOKE TUBE FOR TONGUE X X X X
110 | 91794 LOWER TONGUE MEMBER X X X X
111 | 91798A HYDRAULIC HOSE HOLDER AR X X X X
146 | 2006LC 3/8" HOSE CLAMP AR X X X X

- 26 -




UPPER TONGUE SECTION




UPPER TONGUE SECTION

REF PART NO. DESCRIPTION QTY | 1017L | 1017LW | 1017LFD | 1017LFDW
2 LW04SpP 1/4" SPLIT LOCK WASHER AR X X X X
5 CSNC04X10 1/4"X5/8" NC CAP SCREW AR X X X X
20 NUTO8NCLK 1/2" LOCK NUT AR X X X X
42 P791 LYNCH PIN, 7/16 6 X X X X
43 P774 TOP LINK PIN 2 X X X X
48 9032 U-BOLT, TONGUE CROSS BAR 4 X X X X
49 MIN-E28 HOSE CLAMP AR X X X X
74 SL1541 RATCHET JACK 1 X X X X
102 | 93286 MAIN FRAME WELDMENT 1 X X

102 | 9070 MAIN FRAME WELDMENT 1 X X
108 | 9107A TONGUE CROSS BAR 1 X X X X
109 | 91796 TOP YOKE TUBE FOR TONGUE 2 X X X X
146 | 2006LC 3/8" HOSE CLAMP AR X X X X

-28-




LOWER TONGUE UNIT
HITCH and JACK

-29-



LOWER TONGUE UNIT
HITCH and JACK

REF PART NO. DESCRIPTION QTY | 1017L | 1017LW | 1017LFD | 1017LFDW
11 FLTWAO6 3/8” USS WASHER AR X X X X
12 LWO6SP 3/8” SPLIT LOCK WASHER AR X X X X
16 CSNCO6X16 3/8”X1” NC CAP SCREW, GRD 5 AR X X X X
25 CSNC10X96 5/8X6” NC CAP SCREW, GRD 5 8 X X X X
26 LW10SP 5/8” SPLIT LOCK WASHER 12 X X X X
27 NUT10NC 5/8” NC HEX NUT 12 X X X X
28 CSNC10X88 5/8”X5-1/2” NC CAP SCREW, GRD 5 X X X X
110 | 91794 LOWER TONGUE MEMBER 1 X X X X
111 | 91798A HYDRAULIC HOSE HOLDER AR X X X X
111B | 91798B HYDRAULIC HOSE HOLDER - LONG 1 X X X X
112 | 917998 BALL HITCH 2-5/16" 1 X X X X
113 | 91799C CLEVIS STYLE HITCH 1 X X X X
114 | 82471 TONGUE JACK 1 X X X X

See Pages 36, 38, 40, and 42 for Complete Hose Listings

-30-




STANDARD HYDRAULIC LAYOUT
RIGHT SIDE

-31-



STANDARD HYDRAULIC LAYOUT

RIGHT SIDE
REF PART NO. DESCRIPTION QTY | 1017L | 1017LW | 1017LFD | 1017LFDW
6 TYPEFO4X12 HEX WASHER HD, 1/4X3/4 3 X X X X
69 92193 LIFT TUBE HYD. CLEVIS 2 X X X X
70 N201028 2X8 ASAE HYD.CYLINDER W/PINS 2 X X X X
(use SKAR12104A, univ.2” repair kit)

98 9018B 4-HOSE COUPLER 2 X X X X
115R | 101792 LEFT RAKE FRAME WELDMENT 1 X X X X
126 | HMBFP9064 O’RING TO PIPE X 90 DEGREE ADAPTER 4 X X

126 HMBFP9064 O’RING TO PIPE X 90 DEGREE ADAPTER 8 X X
129 | HMPFP4544 45 DEGREE ADAPTER 4 X X X X
134 04X1792X04 1/4"X124" HOSE, 1/4" ENDS 1 X X X X
135 | 04X1984X04 1/4"X112" HOSE, 1/4" ENDS 1 X X X X
146 | 2006LC 3/8 HOSE CLAMP 3 X X X X
177 9629 PLASTIC WIRE TIES, 7-1/2" 2 X X X X
178 | SMPAN12X06 | #12X3/8 PHILIPS PAN SCREW AR X X X X

See Pages 36, 38, 40, and 42 for Complete Hose Listings

-32-




STANDARD HYDRAULIC LAYOUT
LEFT SIDE

-33-




STANDARD HYDRAULIC LAYOUT

LEFT SIDE
REF PART NO. DESCRIPTION QTY | 1017L | 1017LW | 1017LFD | 1017LFDW
6 TYPEF04X12 HEX WASHER HD, 1/4X3/4 3 X X X X
69 | 92193 LIFT TUBE HYD. CLEVIS 2 X X X X
70 N201028 2X8 ASAE HYD.CYLINDER W/PINS 2 X X X X
(use SKAR12104A, univ.2” repair kit)

98 9018B 4-HOSE COUPLER 2 X X X X
115 | 101792 LEFT RAKE FRAME WELDMENT 1 X X X X
126 | HMBFP9064 O’RING TO PIPE X 90 DEGREE ADAPTER 4 X X

126 | HMBFP9064 O’RING TO PIPE X 90 DEGREE ADAPTER 8 X X
129 | HMPFP4544 45 DEGREE ADAPTER 4 X X X X
136 | 04X1792X04 1/4"X124" HOSE, 1/4" ENDS 1 X X X X
137 | 04X1984X04 1/4"X112" HOSE, 1/4" ENDS 1 X X X X
146 | 2006LC 3/8 HOSE CLAMP 3 X X X X
177 | 9629 PLASTIC WIRE TIES, 7-1/2" 2 X X X X
178 | SMPAN12X06 | #12X3/8 PHILIPS PAN SCREW AR X X X X

See Pages 36, 38, 40, and 42 for Complete Hose Listings

-34-




HOSE ROUTING
MODEL 1017L STANDARD HYDRAULICS

MOILISOS O350 NI IHE
ATND SIS0 NOUYHISN T B0 N3A0 A TIVILEYE MMOHE S 3REL 110N

g “Bupidags so) swen jo apisu) 8L o) panass
WHUN B SE papc 60 EEL ¥ LFLOFL B S8S0 aop

wEsRY SPUE L T LT V6 PT AT L # Dsoy
SR GTININ b BN Ry O anaes
SPUT B GDLE X B EFL 850

il EILER

i safunysy

LOEZNE SR Exnepiy LURPUGIS (SIILE  Sa3.08

ESEEC WD "33 30ys MG a3
L6S] =2 'Od ] ULLZO0  ON AT

ST SRDM BT eIy 5GBS BEaD deg) FINRE A

EIE 0P Tl 20 BEH THL NAMOO MY HL HSHIYH 3RS 38y ONOTY

ieddi) mpuyio 4 FI0H ME0MILD L7 SNUNGH 34 OSEIN03Y I09HE JWWHd THwH 0L
SPUT SR WDRS X bk B L @ 2504 AMHLE 537 RO LS ALND AAYIH SIS0 HOILIMEHG LVG SIMIMHIOSE
“apindi By s go Jung WInEH SRS <0 W LIT T FE E LB Trlpasoy
WOLLOE 80 o) {pama) smpagto saes
OHlED Sasol ag SpuR .
HE LSS ag
P L] sl v 21T LB ZEX L o v FEAri 8 SaH 21 oo
UIZLONR=aY g0 {2 2) bt @ B M2 GZE-HEA | 8sn
BEIE WOLLDE e sy
Al o Gupdsg Lr_ —h BSCH J0 0L
LoENY o) duim _1 ." | @ gwsn H gy dusgn
PRRAAT ISH07 : i 8 SCHE LHENH aul
- E B[ SHIBE i Ly 3 L0 8501
[EEET R RN PHBRE NG LLDE
T unjiRan - i er rM S af Bupds ey
"o | , e : ™ erme 2o
E - I L. i
5 Sualer Lmgy, == .F ITI!IH' e B LB el
; - m, = A ___ <21 {8 vonesey
- fupds pogg 10
n_nvnhn_ﬂau.ﬂu:mf dr degg pauwn 4 (PIEIS) LB U AR BjUC) disig pauLng |\_- _,_ _._uu__mu.wwez
frrpmbgd ] b R -1 BNy Fa) HFUES S P Ld=H SRR WL L B dumes) 550 5] BB U
urw| A50H_| |
HF2E t2La dweg wear b HIZA LZL8
; - - SPUS LWL LOLE X R BT § BS0H
o U i e o CTBOOT, -1 dhaser oo " W
P B0 BEIMIN | A5n
; LR O] BUNIES pamnog DL, | HLaNEETTRY
S L LG " ¥ U EEININ | SN isan} IEPUS Bams P Lo
BSOH il PUT LRl 88
u P BEL # B0 B O aunoag SPUT L Fi L
LELF AS0H po n sDhEL ¥ SECH ik
h.ﬂ ..... i 1 - N GELE a50)
T | I DO HH.@.'.—
RLTTINTEIITEY e L S | SRR = l".iH.H“”.:h.u..r."..h I...|I..q......._...|.. : ...........:: e .
Lt P Pt i.|.@u.ll|.|% ....... - .:wur____.__
SPUE il LB ; L a._.a_"_ PR P
ﬁ.uwﬁmmn I\. SONWHIAH OHONY 15 ST KL
sckdry) 5 o s . L,
[kl sy raysiy ua7 g Wby o b X

FEL A wmoH

-35-



HOSE ROUTING
MODEL 1017L STANDARD HYDRAULICS

Drawing #DD21108
REF PART DESCRIPTION ROUTING/FUNCTION
134 | 04X2272x04 1/4"X142" HOSE, 1/4" ENDS EgSRI-"I'TV?III-? :éi'\ﬂ\ﬁRC?EAR COUPLER TO ROD END
135 | 04X2464x04 1/4"X154" HOSE, 1/4" ENDS ELJGRI-'II'TV?)I-? EEE(L)LleTFETRcsEAR COUPLER TO PISTON
136 | 04X1792x04 1/4"X112" HOSE, 1/4" ENDS Il;E)FFITS\l/s: E”:E‘ LEIF;TRE¢E COUPLER TO ROD END
137 | 04X1984x04 1/4"X124" HOSE, 1/4" ENDS EE)FFITS\l/s: EOELETLIEETRCEYALR COUPLER TO PISTON
138 | 04X1568x04 1/4"X98" HOSE, 1/4" ENDS nggﬁi; Fz%'\SPRJEGRHT HFPT4 TEE TO RIGHT
138 | 04X1568x04 1/4"X98" HOSE, 1/4" ENDS '(‘)EJIES;DCEOZRPOLEARLEFT HFPTA4 TEE TO LEFT REAR
139 | 04X2176x04 1/4"X136" HOSE, 1/4" ENDS EIEGAE;I'\?:RFE&'}A PtEII;T HFPT4 TEE TO RIGHT
139 | 04X2176x04 1/4"X136" HOSE, 1/4" ENDS rl\ELL:IBCE)SE?EI\s RIGHT HFPTA TEE TO LEFT REAR
140 | 04X4352X04 E/NA‘I;;(ZDH HOSE, 1/4" & 1/2" FROM HFPT4 TEE TO TRACTOR VALVE (2 used)
141 | 06X4752X08 EE;/NSE;I;(ZQTI HOSE, 3/8" & 1/2" PRESSURE HOSE TO TRACTOR VALVE
142 | 06X4608X08 EE;/NSE;I;Q%“ HOSE, 3/8" & 1/2" RETURN HOSE TO TRACTOR VALVE
143 | 06x544%06 3/8"X34" HOSE, 3/8" ENDS PISTON PORT SLAVE CYL TO ROD END PORT

MASTER CYL

-36 -




HOSE ROUTING FOR REPHASING CYLINDERS
MODEL 1017L WIDE, STANDARD HYDRAULICS

HOLLTE0D O35000 M dIHE
AIND SZEOSHN NOULYHLENT B0 K240 ATIVLLHYD HMOHS 51 3iiid 1300

sy fuddae o) ey jo spEU aig o) punoes
B IUN B SR DAL &I Z¥ L W LYLORL & S050 R0

| SPUT LTI T oBT WGET. B LEL oy

STLRID BZT-HEN | 96N "Bl o) mrses
M B LFT G TR & Ss0H

(i) Japusds s s

SPUT L LB L OLL sty

‘epanfl ssoy BY) jo
PROLLOE Byl o)
[= Bt TR

TP LT g U
LM B0 o

BQES WDLLOa
out o Bupdg
ey of duie
pRiEhE) 9008
= F Gl DR
imip] pied 7|

) ucgimacy
ol 50y 19
pepwmED Ay

5] BRI LiBaAN

Japdepg Bag g
P Pd3di
(Kl azeg

(=R JELTTY
Lt Lisngig
SPLML L85
50K WL
JELE vy

D e,
i pu P
SPUS LRI LB
BE0H L
T

ZL E L=

SHIAR LG HOS LISHI00 SV SHLDHT 1 350H 501G 51 MAlh a0l SaL0M =aBunyn

BUOSLIZUAC Y S0208 besnl S9epdil LNEL/S S33.0N

ESEEE Wl "Jaynym

COVREE e |

LEST *O0 'T'd

EEIOEO0  ‘ON DUjAtd

SUT 'SHJDm WOJT jErHN

0N L8 BRI pREH,O PEg

FInpead

FPUT L G BT s XU TRLN SISO
o

T Bpun
BT F LRI GRIE WL
(posn 2) oeL # veoyy

.

s gr3-MIN | @En
BALIEL] Of Burions

{sama] Jsp Ui vy

BPUS Lk L L ¥ JIL-BEL ¥ BS0H

Tiepna
P S50H 0 0L A

o} sasa ayj dwen

Y —r,

JEE JHDIH 99

w5 B MIALOK "050H
10BPE WOL108
aj Bupds yzemy
o DY) pRuBaal
JWOCE T 850

i Ry uiEp Eed
AR T

..__ ﬂl deqg pawg
oL LB -k BB
dumepy n_uDII_

Ay woo

PRIEALT DS 00T, -}

CHUSETY BX SN b O30
BUIRY 0 B d |

HFER TEHE

SRS L L X
uiib . LG # BTN

TF
(afrmsur uag Euu_ﬂ._..p":\\

des Ry
B8] B|ELY ] ElddH ECLY R a—

H¥EQ EZLg

BPLE bl W56 % L BEL eSO
chusepy woo
PRy TNB00E. |_JJ.

dED GZI-MIN L &SN {sama) sepuits sheag
DRl &) aes /

By pgnd jos
PEpUEIER M)
£ BB Uiy

183

W F=LUAY

Higj umn

SpuT L

sObIE ¥ BEaH Pl

1]
[=driny) smpughs sesep |\.\

¥

SHTMFHIAH e ONY LS
Juoud W5

ST i BS0H

L)
|
wag pu3 pay
SR il
SO
Tm._. ﬂtBn_I

-37-



HOSE ROUTING FOR REPHASING CYLINDERS
MODEL 1017L WIDE, STANDARD HYDRAULICS

Drawing #DD20033

REF PART DESCRIPTION ROUTING/FUNCTION

105 | N325349 3.25 X 60" SLAVE CYLINDER :;ﬁ\l/)vER CYLINDER, RIGHT, 1 VALVE CAP AT ROD

106 | N353249 35 X 60" MASTER CYLINDER ;:II;ER CYLINDER, LEFT, 2 VALVE CAPS, 1 AT EACH

134 | 04x2272%04 1/4"X132" HOSE, 1/4" ENDS COUPLER TO RIGHT WHEEL LIFT CYLINDER, ROD
END PORT

" " " COUPLER TO RIGHT WHEEL LIFT CYLINDER,

135 | 04X2464X04 1/4"X154" HOSE, 1/4" ENDS PISTON PORT

136 | 04X1762X04 | 1/4"X112" HOSE, 1/4" ENDS COUPLER TO LEFT WHEEL LIFT CYLINDER, ROD
END PORT

137 | 04x1984%04 1/4"X124" HOSE, 1/4" ENDS ESEJELER TO LEFT WHEEL LIFT CYLINDER, PISTON

138 | 04x1744%04 1/4"X109" HOSE, 1/4" ENDS 1./4. TEE TO COUPLER, WHEEL LIFT, RIGHT SIDE
(inside frame)

139 | 04X2352X04 1/4"X147" HOSE, 1/4" ENDS 1./4. TEE TO COUPLER, WHEEL LIFT, RIGHT SIDE
(inside frame)

140 | 04X4352X04 é£|4D§272 HOSE, 1/4" & 1/2 FROM HFPT4 TEE TO TRACTOR VALVE (2 used)

141 | 06X4452X08 EEKISD;(ZE” HOSE, 3/8" & 1/2 PISTON PORT OF MASTER CYLINDER TO TRACTOR

142 | 06X4608X08 EEKISD;(288 HOSE, 3/8" & 1/2 ROD END OF SLAVE CYLINDER TO TRACTOR

S . ROD END OF MASTER CYLINDER TO PISTON PORT

143 | 06X384X06 3/8"X24" HOSE, 3/8" ENDS OF SLAVE CYL

170 | 04X1744X04 1/4"X109" HOSE, 1/4" ENDS 1/4" TEE TO COUPLER, WHEEL LIFT, LEFT SIDE

175 | 04%2352%04 1/4"X147" HOSE, 1/4" ENDS 1/4" TEE TO COUPLER, WHEEL LIFT, LEFT SIDE

(inside frame)

-38-




HOSE ROUTING
MODEL 1017L with FASSE VALVE

NOILISO 055070 Ml O3ddIH L ZL_ 3935
AT S35 0N ROUVHLEMTH BI04 N3G TN NMOHS 59 SvEd 310N Andila P00 SOR0-D0L 9558 5 aButyy
BIRIOE0EI L0 |00 O] SOED Mg ZU0EIL LIEUB) B0 § 0N VS pRmeLeD, JOZZ0 MEpay Za30M
SPEHL BEOH L0 _ E9EE6 WD “Epiuuyg TOVLEL 2301
Em_“.r“__nr__“ﬂw 651 %0d Td . EQIZZ00 ON Bty |
o - -_EH.._.E 4 BYI “SHJOM O] (SHHIW  SFF CUSEH S50H 3557 OShILIG BAET] B0 HE0 3 9ME0dg
U= PO 80 ORI 514 osoy
: BROR a0, # B50H
wEy Py "SPUB Lob 0 20k BEOH 52 4 B BOSPRE0 ki (z) ...frﬂ ﬂ_ s Mo MO i 4o
FUT LM (BT W0 012} P afiuny Al fury ol
o KBIE FEG,XE0 | s {iaddr) %) ssedepy Bogt
{F) setExd2am |_ S el
T, h= S — d 1
T P - ——— — —— - m
[l [l .
I e e ol 1 o
=T i A e =
L, 3 1 [=] B 1
o L3 s [ el
—
60 : FO—— Lo
[ _—
15 |4 W S = —— oo
- (B Rl )
P ST I S e |
&0 ok ) UATLA HISUD NUBL ROD-EIZ
7 e
- _ GOV 5V IATYA 358V 0L SIS0H LOSHN DD BINOLSNHEIWAD SIZL0N I} pegpmdEdan
PIS YT iers 1z - opis 1461y
T pue poy D Y eeUs, sy e 60 Hi P PO WD U A SR UE a0
agtgesoy  (SISCH NOITY O SMOER MO SLMM X001 e Fils o [smmal) D aneg Bwes pespsag 40 R
g pus prgy NIS00T OL AHVESIOAN 23 AuN 11 FELON BA|E, (05l 7 01 o] BunsSag it s pet
W Hog wmEL] 1 ey ewey eey i 020 (BAIER, 300 ) B, j000S 2 0 g (HUe L) wirey W
14 [BB Ay, 10 miosid P afiuy ey ayey we 80 i WSt PAD ) |SBUAY oy 587 1D 1 |88
1513 o504 g Pz pey o ey swes eyey i oo WOl UBTEL] (1ediing AT JEEEN QUL PESIHEND 12
g Hcd PUE PO 1A oy BUIBLY BYEL B ¢ A dus 33180 UB00 16 UCHERRIEY] 10y SLMENsY Fog Wmh_ﬂhﬂ__u_.m._._hu
1 Bl Mo UoySLd T80 0 PR R UG £ sy O squag pasoi iw wwoyg Ly

-39-




HOSE ROUTING
MODEL 1017L with FASSE VALVE

Drawing #DD22009
REF PART DESCRIPTION ROUTING/FUNCTION
1 06x544X06 3/8x34" HOSE, 3/8" ENDS i)liTs?ERPgYT’ SLAVE CYL, TO ROD PORT OF
134 | 04X2272X04 | 1/4"X142" HOSE, 1/4" ENDS EI?DITEE WHEEL LIFT CYL. ROD END PORT, RIGHT
135 | 04X2464X04 | 1/4"X154" HOSE, 1/4" ENDS RAKE WHEEL LIFT CYL. PISTON PORT, RIGHT SIDE
136 | 04X1792X04 | 1/4"X112" HOSE, 1/4" ENDS RAKE WHEEL LIFT CYL. ROD END PORT, LEFT SIDE
137 | 04X1984X04 | 1/4"X124" HOSE, 1/4" ENDS RAKE WHEEL LIFT CYL. PISTON PORT, LEFT SIDE
141 | 06xa608x08 i/Nsl;';(zss" HOSE, 3/8" & 1/2" \F;iff/iLJ(I;Eu?eEI)ETURN HOSE, TRACTOR TO FASSE
165 | 04X800X04 1/4"X50" HOSE, 1/4" ENDS FOR FRAME ANGLE CYLINDERS (4 USED)
Cl | 04X2272X04 | 1/4"X142" HOSE, 1/4" ENDS RAKE WHEEL LIFT CYL. PISTON PORT, LEFT SIDE
o | oexasaxos 3/8"X24" HOSE, 1/4" ENDS (PJ(\J/:{I‘SHEAD FRAME MASTER CYL. (Upper) PISTON
C3 | 04X2272X04 | 1/4"X142" HOSE, 1/4" ENDS RAKE WHEEL LIFT CYL. PISTON PORT, RIGHT SIDE
C4 | 04X2272X04 | 1/4"X142" HOSE, 1/4" ENDS EI/IADKEE FRAME ANGLE CYL. ROD END PORT, LEFT
C5 | 04X2272X04 | 1/4"X142" HOSE, 1/4" ENDS EI/IADKEE FRAME ANGLE CYL. ROD END PORT, RIGHT
C6 | 04X2272X04 | 1/4"X142" HOSE, 1/4" ENDS RAKE WHEEL LIFT CYL. ROD END PORT, LEFT SIDE
7 | 06x800X06 3/8"X50" HOSE, 3/8" ENDS (P)(\J/:_I;HEAD FRAME SLAVE CYL. (lower) ROD END
8 | 04X2272X04 | 1/4"X142" HOSE, 1/4" ENDS EI%KEE WHEEL LIFT CYL. ROD END PORT, RIGHT
C9 | 04X2272X04 | 1/4"X142" HOSE, 1/4" ENDS RAKE FRAME ANGLE CYL. PISTON PORT, LEFT SIDE
C10 | 04X2272X04 | 1/4"X142" HOSE, 1/4" ENDS RAKE FRAME ANGLE CYL. PISTON PORT, RIGHT

SIDE

-40 -




HOSE ROUTING
MODEL 1017L WIDE with FASSE VALVE

NOILISOd 035070 M O3&4HS
ATNG STSOMHMD MOLYELET 804 N3dO- 1IN MMOHS 51 30vH4 ' 810N

opEdand Ko pnusg o) HOBD Jemed
SHLE 85O0 Lo
uesty Ao _.
sgbury sumiq N juoi4

Zk 2oy

BMEA FOIF-S080-00L 3558 sabusys

BO0ZZ00 MEIPod 5a30N

£9256 WD “daiiTys 0L ayoq

L6ST *0F 'O OLOZEOT O Dumu.ag
St 55041 o PU] SH0m WOJT @M SHT BUinoy B50H S35V S0 LG BUED PO HEG $OPB04d
e i . dojsen) @, BEOH 1 SOLM E50H
By SRl SPUB L IS 2 W2/ SS0H BT X BIE B0SFXD0 Liki (Z) mmu_.“m uw_“_ .__nm_u Hog Uil s
A LN _ iy DLt By ewely
JUE BSOH T X0 PREXGD |8 b0l {imddn) e () senciapy Bag gy
(¥} BR0EXJJaN W3 Jesep U | FPSPRddN
VOOl O ‘2D
— T i IF
p——— |
A
P e
&0 oD
LD |+ -0
N Lo -
. L
. . n"_ HICEOEVL SY 3NTWA I55VH OL SIS0H LOTNNDD HINOLSNIMT Va0 ___sz“ (i) ¥t dluielin
e HELE ~ apig ybng
o pua poy o 19 [Beuss eyEy 1WBY 89 = ; o pus By R0 Ul 1SRy BHEY ¥aT 80
D A
Ty— mumw%m._._ﬁwﬁ___.ﬁ ol meu.,mcuw NO SLAN X0 Y ped pus poy [eme) 14 8BS BB PESYIBAG £ aon
ey N2 MVSSIOAN 38 AVIW LI 1ZLON 0 P ———— aneppoodg 7 o) pog aunssarg Ay
e Hog uoEg A eyl euel ayey 1y gL (aniep y2eyn) esien pods £ o wog (quet) wmay ho
1) AL Mo 1e0ystd 10 9By ML BYEY BET BT Mo LogEld AD S IBBUALSNEY 8T LD ] ey
PO o pig ped YA ey swesy eyey Wl 6o vog vaisly (oddn) R0 misep eumid peeensy 7o
Vo besg P wogd puz POy D 8|0y Bwesd eye 46 ¥ BHER DLNG) 19105 D3I [5 DoReleea) 15 sUSTon e Bes SEL # 8504 -
W B o u0gE 14D W1 RO, sen B £ PotmsUs BNl ) epuasy PAsID) Yijke UKoUY wﬂm“_m_n__.”m "3

-41 -



HOSE ROUTING
MODEL 1017L WIDE with FASSE VALVE

Drawing #DD22010
REF PART DESCRIPTION ROUTING/FUNCTION
. . PISTON PORT, SLAVE CYLINDER TO ROD PORT OF

1 06x384X06 3/8"x24" HOSE, 3/8" ENDS MASTER CYL

134 | 04X2272%08 | 1/4"X142" HOSE, 1/4" ENDS RAKE WHEEL LIFT CYLINDER ROD END PORT,
RIGHT SIDE

135 | 04X2464X04 | 1/4"X154" HOSE, 1/4" ENDS Eﬁ\;(EE WHEEL LIFT CYLINDER PISTON PORT, RIGHT

136 | 04X1762X04 | 1/4"X112" HOSE, 1/4" ENDS ;AI\DKEE WHEEL LIFT CYLINDER ROD END PORT, LEFT

137 | 04x1984%04 | 1/4"X124" HOSE, 1/4" ENDS EﬁsléE WHEEL LIFT CYLINDER PISTON PORT, LEFT

3/8"X288" HOSE, 3/8" & 1/2" PRESSURE & RETURN HOSE, TRACTOR TO FASSE

141 | 06X4608X08 | £\ s VALVE (2 used)

165 | 04X800X04 1/4"X50" HOSE, 1/4" ENDS FOR FRAME ANGLE CYLINDERS (4 used)

1 | oaxoaasx08 | 1/4"X153" HOSE, 1/4" ENDS ;/IADKEE WHEEL LIFT CYLINDER PISTON PORT, LEFT

o | oex3saxos 3/8"24" HOSE, 3/8" ENDS OVERHEAD FRAME MASTER CYLINDER, PISTON
PORT (upper)

c3 04X2448X04 1/4"X153" HOSE, 1/4" ENDS EgléE WHEEL LIFT CYLINDER PISTON PORT, RIGHT

4 | 04%2448%04 | 1/4"X153" HOSE, 1/4" ENDS RAKE FRAME ANGLE CYLINDER, ROD END PORT,
LEFT SIDE

5 | 04%2448%04 | 1/4"X153" HOSE, 1/4" ENDS RAKE FRAME ANGLE CYLINDER, ROD END PORT,
RIGHT SIDE

6 | 04%2448X04 | 1/4"X153" HOSE, 1/4" ENDS EI/BKEE WHEEL LIFT CYLINDER, ROD END PORT, LEFT

| 0exg00x06 3/8"X50" HOSE, 3/8" ENDS OVERHEAD FRAME SLAVE CYLINDER, ROD END
PORT (Lower)

. . . RAKE WHEEL LIFT CYLINDER, ROD END PORT,

Cc8 04X2448X04 1/4"X153" HOSE, 1/4" ENDS RIGHT SIDE

o | oax2aa8x08 | 1/4"X153" HOSE, 1/4" ENDS RAKE FRAME ANGLE CYLINDER, PISTON PORT,
LEFT SIDE

c10 | 0ax2448%08 | 1/4"X153" HOSE, 1/4" ENDS RAKE FRAME ANGLE CYLINDER, PISTON PORT,

RIGHT SIDE

-42 -




FASSE SET UP — START UP INSTRUCTIONS

1. Neote: The Fasse Valve for the Darf Rake is assembled for CLOSED CENTER HYDRAULICS.
See below for installation of the Open Center Dump Valve supplied with the Fasse Valve.
2. Use the accompanying instructions for Fasse Start-up and reference.
3. If the hydraulics are erratic during start-up, AIR is likely the cause. Be sure to thoroughly purge the
complete system.

# 4 Yellow grip #2 Green grip #5 Gray grip
Controls C4 & C9% Controls C2 & C7 Controls C5 & C10

Red Wire 1o
Positive Battery
n Terminal

Contrel Panel
mounting bracket Black Wire fo
Baitery Ground
Terminal
# 1 Red grip i#6 White #3 Blue grip
Controls C1 & Co6 Raises and Lowers Controls C3 & C8
both sides
(C1,C6,C3 & C8)
For Open Center Hydraulics, 279-008 Check Valve.
remove Closed Center plug and Installs in “tank” port.
install Dump valve & solenoid,
attach Green wire. III
(On end of manifold)
Open Center Dump valve s
formished with Fasse Valve.

NOTE: The cavity plug (A) and the Open Center
Dump valve & solenoid (B) actually swap places
when creating and open center valve body.

Tighten to 5 [t1bs

(g e ~aZHAs5E

' Tighten to 25 ft/lbs HYDRAULIC MULTIPLIERS
Product: Fasse Set-up/Start-up Instructions 700-0805-4005 Nikkel Iron Works, Inc. |
Drawing No.: Dd22006 P.0. Box 1597 E
Date: 1042704 ) Shafier, CA 93263 |
Notes: 6 Function control box. Beginning with 2002 production changes i
Seale: 4 | |

-43 -




100 | 'ON 42IMS

G00y-G080-00L

-44 -



e I E| AT UM A NI Y
TO0-£08
mon| g @ a3 Lot-5 LHM/ MR
i H1a (FE dl] vodl MODSL MEH — HE-L
i @ LHAATH v_._m&\an_ouu
Euﬂns_ﬂ n.dbnrl.ﬂ'ﬂ.n. LT o T ] !n_m.__‘ _._MHM e /03u-g
sSaes  TRpre Soea A e/ -
Nk 2D
IHw - 03H-1
@ NAHS LON "L
210N =

= | \6
© /Jr o

LTS G5IMEYH dIHLS

=45 -

wousawNoa | L BLB—GSE &

HOLZANNDD | B B 6—F5E &

YOLRINNCR | 2 LLE—SSE L

walsankaa | L |ZZ—CEL []

walcannaa | L OEL-G5T g @

walnanNad | L BLZ—GET ¥ @ M, @ @ @

yalzannaa | L BLE—GSE £ | |
yoRl Noosl JEva| 8 | oeo-z=E | 2 = == M
SO ANANLHNINHS | T £00—1EZ L ] — HH_"_HE

WOLLdI¥2530  1adsd AN REAMAN Lelid wh
[ =

1317 SlHvd




98102 pomd  oommls

S-9201 SOR0 XAHINA
ST
sanaly TR

“CEINHYH 1Y
JuM HIE/NHD 440 1RO

eg NADHE LOW E

IWH NI 53U

JHYI DNINYREE LNd T
S5INEYH d KD

0Ol &3l FREYI-€ 351 7

ot DIHAYHD NI HMOHS 54
SIHOLON HOLWME LH3EG-

- 46 -

TEAIOR

AR | L BRI—AIC | BT
BEINAWH | L CEF-BIE | OF
SEINEYH | L oS-I | L
55 IMHYH L [T 1T 17

ASSY 3010 T RIE—FIC 20|
HINH TH0 o4 70K | L[| sss-gor | O
NOZGL NEH | | Zoo-ioc | OF
[ IR IR E] 1 pot-+0C | BE
8/ 3dm 0Fu SEANNYH L \LE-00E | H2
IEL AHD UhHA dis SOL W5 | L {ID-BGE | LT
(A" MED LARA diBD DOL ME | L CZO0-BGZ | 96
£RLT T3h WHA dBI DAL RS | L TZO-BGE | St
I8N 11 WA dED OO Bs | L CW-G5t | 2
IR 038 WHA JES oL BE | L EOO-BGZ | LB
ZAU LA A JES 500 WG | L FO0-ERZ | 22
T1¥ HIVHLE 1 [:IF-wr 14
YOEI-¥l DY1 OhF 05070 2onds Rl | CEL-GGL | DF
YOrL-BF Ml d Od ML | T BI-GGZ | BF
VAPI—BL M 0d ML | B DLO-GGE | B
OM3 030 3oMds Ml | T DCO-GGE | £}
YORL/EE SNl d Od Ml | I BOU-GS5C | @t
Me 9d 4 d¥1—-1 Ml | &8 E0)-55E El
AT L 10—-¥5E Tl
AHT N LCOH o0l MG | @ TZ0-08Z | ©F
OOL ME | B CW-O5C | EF
TOE0 NOHI GAAIN 3ara L | L [ 1
BEEAC R D ERO-—Zkz | OF
oA IE) WS 1030 | T DE0—ZkL B
0I0/% IAE B X PL oo ATDd O¥E | L LE0-OEE El
HALINGK 2HSH LA L [t 1T [
L NTWIE dL 3EY0 | PL|  C-FIE ]
NGWH EOHEF® | T HL-CIE T
030134 MJE05 | 2 [Frarit ¥
HONA | T SlZ-2L2 T
TH3EN | T THE—ZIL T
WIE0S | T FHI—Z12 T
HOLLJIW2ES] 1HYd ALO[HIAWNNLEYH TN

1817 Slyvd




03ddvl BL-91/¢ M_w STIOH ANILNMOW
Wa a0y Z] STHH awlLINnoW
INH-O S 9- (W) dqw 35 1d0d
— aNld-0 WG B— {1 “d} 325 Luod

AUNI-0 O512 WIS R0 ASSY MW

-47 -

WY B = WdD B HOTd WNADYN
EELL e £ %r L] I5d CO0E JUNS538d WNADYW
s LA Y SNOILIARACS

Inwn oaHe | L | eoo-siz | 41
Fnown | @ io-giE | B
0l | L Bi0-g22 | BL
oo | e ED
sy | L i0-gaz | £l
0l | L ZLo-gi2 | 2L
0T L BO0-EL2 LL
agleilgyn, ] L TEI-OLF oL
llns] 2 LEFr—eE B
e | db 24 a4 B
H LG X Ll 0298 3559 T 3 BEO—TEE L
(EAa1s) s 1330 z 0S0-ZEZT B
sHuLd | 2 [ eez-ole | & =
OHILH [ § twl-0iz [ r ol D
DKL 2 qal-0dLE N [P
DINLLLE + LEl-0L 2 bm_lhm‘nm_..w.ww_nmm‘n_mn_wmuuﬁ EOEH
L L ge0-0LE L DE=L 'd
NOILAIHI53] Luvd ALD HISNNN L T 5
1817 S1yed NOIL¥INTEO SNILLA




FASSE SET UP-START UP INSTRUCTIONS

THE CORRECT START-UP IS THE RESPONSIBILITY OF THE DEALER AND/OR OPERATOR!!
PLEASE FOLLOW THESE INSTRUCTIONS

10.

Mount control box on tractor in a location easily accessible for the operator.
Attach RED wire to positive battery lead ------------ Attach Black wire to negative lead.
Connect Control Cable from rake to Control Box cable with threaded coupler.
12-Volt DC Negative Ground Only. Consult Factory for Positive Ground option.

Install correct tips on the 2 hydraulic hoses routed down the tongue. Locate hydraulic hose from the “P” port on
the valve. Insert into one of the remote valve couplings. DO NOT INSERT RETURN LINE AT THIS TIME.
Operate the control valve to determine which position it must be in to supply oil to the pressure hose. You may
have a detent that allows the valve to remain in this position, or you may have to tie the valve handle with a
bracket, wire or twine. Return the valve to neutral and install the return hose in the return coupler.

Remove the 1” pins on the rod end of the Frame Angle Cylinders, as well as the angle iron cylinder safety stop.
Swing cylinders out to clear rake frame tab.

With the tractor moving operate the Tractor valve control handle to supply oil to the pressure hose.

You will likely see the overhead frame begin to move as a rule the right side frame will extend first, then the left
side frame. Until the air is purged from the system this may take place without using the white “Frame
switch in the center of the control panel.

Until the system is fully purged, it is possible that any one or all of the 6 functions may cause the
cylinders to extend or retract with the control switches in the neutral position.

Operate the 4 remaining switches until the air is completely purged. Extend the rake frame cylinders fully and
re-insert the 1”7 pins.

Check the tractor transmission/hydraulic oil level before completing the start-up. About 4-5 gallons may be
required to replenish the system.

On occasion it is necessary to extend and retract the overhead frame 2-3 times in order that the hoses take a
“set” so they will fold as intended.

REMEMBER!! The rake must be moving at any time you extend or retract the overhead frame.

PURGING THE OVERHEAD FRAME REPHASING CYLINDERS

To properly purge the air from the system, cylinders should be fully extended to the rephasing mode. (You will note
that one side will extend first until the cylinders are fully purged) Hold the cylinders in the fully extended mode for
approximately 30 seconds; retract the cylinders until the air is purged from the system. Make sure tractor RPM is

moderate so the hydraulic pump is at its full capacity. During initial startup the seals may need a few cycles to seat
themselves for a good seal.

PATIENCE is the key and air is the worst enemy. NEVER loosen a fitting to bleed off the system. This can be
dangerous!

- 48 -



OPERATING INSTRUCTIONS
FULL HYDRAULIC MODELS

Use with FASSE Valve instructions

Maintain tire pressure: 20 PSI front and rear.

Adjust spring tension to allow crop to rotate raking wheels.

Do not operate raking wheels in the ground.

Install suitable hose couplers on the 3/8” hoses from the valve. Insert in tractor couplers. Lock tractor remote
handle in position so oil is entering at the correct valve “in” port. If your tractor is closed center, install the closed
center adapter furnished with the rake valve.

Remove the two dealer installed safety transport chains-03PCCHAINO8

TO OPEN FROM TRANSPORT POSITION TO RAKING POSITION

1. Operate the FASSE control switch as indicated on the valve decal to raise the raking wheels to the “up” position.

2. Operate the FASSE control switch to open the overhead frame, WHILE MOVING. Pull forward slowly until the main frame is
fully open, and then close about 4” to 6”.

3. Using the FASSE control switch indicated on the valve decal, adjust the raking wheel frames to the required angle.

4. Level raking frames to the ground by alternately adjusting the main frame to drawbar adjusting links.

5. Operate the FASSE control switch as indicated on the valve decal to lower the raking wheels.

6. Check hydraulic fluid in your tractor. You will likely need to add approx. 4-5 gallons for initial startup.

7. Adjust the raking wheel crop contact (spring tension) by using the supplied rake crank handle and position chain in slot so

the raking wheel will move the crop with minimum or no ground contact. The 2 slots in the chain bracket allow for 1/2 link
adjustment. Replace handle in storage bracket.

NOW YOU ARE READY TO RAKE

TO CLOSE TO TRANSPORT POSITION FROM RAKING POSITION

1. Operate the FASSE control switch as indicated on the valve decal to raise the raking wheels to the “up” position.
2. Return raking frames to straight position.

3. Operate the FASSE control switch to close the overhead frame WHILE MOVING. Pull forward slowly until main frame if fully
closed.

NOW YOU ARE READY TO TRANSPORT

DRIVE CAUTIOUSLY, GIVE ONCOMING AND PASSING TRAFFIC AMPLE ROOM

- 49 -



OPERATING INSTRUCTIONS

STANDARD & WIDE MODELS

STANDARD HYDRAULICS

1. Install suitable hose couplers on the 4 hoses supplied. You will need one double acting valve to open and
close the main frame and one double acting valve for raising and lowering the raking wheels.

2. Remove the 2 dealer installed 03PCCHAINO8 safety transport chains.

TO OPEN FROM TRANSPORT POSITION TO RAKING POSITION

1. Operate the tractor valve to raise the raking wheels to the “up” position.

2.  To open the overhead frame, operate the tractor valve while moving. Pull forward slowly until the frame is
fully open, or to the width suitable for your raking conditions.

3. Use the adjusting links on the raking wheel frames to adjust raking angle as required.
4, Level raking frames to the ground by alternately adjusting the main frame to drawbar adjusting links.
5. Operate the tractor valve to lower the raking wheels, check each raking wheel for proper crop contact.

6. Check hydraulic fluid in your tractor. You will need to add approximately 2 gallons for initial startup.

NOW YOU ARE READY TO RAKE

TO CLOSE TO TRANSPORT POSITION FROM RAKING POSITION

1. Operate the tractor valve to raise raking wheels to the “up” position.
2. Return raking frames to straight position.

3. To close the overhead frame, operate the tractor valve while moving. Pull forward slowly until the frame is
fully closed.

NOW YOU ARE READY TO TRANSPORT

DRIVE CAUTIOUSLY, GIVE ONCOMING AND PASSING TRAFFIC AMPLE ROOM

-850 -



